S LONCINEs=
i HHLF SR E AR

~ PART CATALOGUE..

LC1P61FA
LC1P70FA
LC1P65FA

LC1P70F
LC1P68FA

IR ZAZ=VERSION No.: 2011-01
. EBEEEINBHEELE LONCIN MOTOR CO.,LTD.




FAH AT H B (Instruction for use of parts catalogue)

A H R IE R 201048 F T REAS 21 1A S5t B R 1 1 B ) o

This parts catalogue was prepared based on the latest information available as of May 2010.

VT 201048 H LG A AF H sk i 1T w40
See the parts catalogue news for any revision that is made after May 2010.

LTI AR, — o EEIR R LA T
Always specify the part number when ordering a part.

TERAZAE HkPgs ) BB AT RELS SEBR 2 AT ANEA P AN o
Note that the illustrations can differ from the actual parts in shape.

ity EON AT H S (0 P9 A AT S SO NI, A WK AR 2 (K I TR RRABAT R, D DRAEAEAT: ] IR 8 T LAASE P 280 e T Rl A 14

When modifications or additions to this parts catalogue are made , a revised edition will be issued at an

7~ (Example)

ih#h4H (Crankcase)

FE] EWERS o . k. (Reqd. QTY.)
No. |  Part No. b {17 Description 1P61FA [ 1P65FA| LP68FA | 1P7TOFA| 1P7OF
1_|110810053-0001 | A /& CRANK CASE 1 / / / /

£ (Note) : FHKINLCIP6IFAH 1A 1 means LCIP61FA has 1 QTY ]
“/” K/NLC1IP65FA. 1P68FA. LC1P70FA. 1P70F%&A[ “/” means  require 0 QTY ]




K&k (Cylinder head)

ti#h4s (Crankcase)

W--??_m
5. ?—
_ ﬁ .3‘_‘_,1 1-| -9

45 % (Crankcase cover)

TG FETE AT
(Crankshaft/Piston/connecting rod)

Ju
@g@y—a I:lﬁh

Bl ALF (Camshaft)

afﬁﬁ,@
ﬁ

II



tahi#s (Carburetor)

K# fk#% (Flywheel/Ignition Comp)

eSS (Air cleaner)

Jl -"-:r o ¥
U

P H (Control)

o
ﬁ.*— / lm.'l lT:'r i
| == rﬁg'ﬁ{ﬂj.@ fﬁ_ﬂ ] \ @11 | ||
= AT
S gk & St Ay
e o %@T%—]‘r; ﬁﬂ.
I

WA (Muffler)

4 (Fuel tank)

111



Sfirsk (Cylinder head)

¥ AT . /. L #& (Reqd. QTY.)
No. Part No. T Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 380020070-0001 |/ £ Sk %l 5 Wge HEXAGON SHOULDER BOLT 4 4 4 4 4
2 120230083-0001 [T 3k COVER COMP. HEAD 1 1 1 1 1
3 120250032-0001 |/l 3k 55 2 45 2 PACKING, HEAD COVER 1 1 1 1 1
4 270960025-0001 |k{E%E F7TC PLUG, SPARK F7TC 1 1 1 1 1
5 380140339-0001 [/~ A ki = [HiMgA: M8*50 BOLT, CONNECTING,ROD M8*50 4 4 / / /
380140338-0001 [/~ A SkiZ = [HiMEA: M8*55 BOLT, CONNECTING,ROD M8*55 / / 4 4 4
6 120080288-0001 | {3k HEAD COMP, CYLINDER 1 1 / / /
120080279-0001 |/ 4T 3k HEAD COMP, CYLINDER / / 1 1 1
7 380180114-0001 |X{LiZH: M6*89 BOLT, STUD M6*89 2 2 / / /
8 380180101-0001 |X{LiEH: M6*95 BOLT, STUD M6*95 2 2 2 2 2
9 380180089-0001 |X{3kIZ4: M6*103 BOLT, STUD M6*103 / / 2 2 2
10 120150089-0001 |/ fil 3k 2 4 #4 GASKET, CYLINDER 1 / / / /
120150086-0001 |/ 1 3k %5 5 GASKET, CYLINDER / 1 / / /
120150088-0001 |l 3k % d5f H GASKET, CYLINDER / / 1 / /




S firsk (Cylinder head)

75 FEHAA T = " A #id (Reqd. QTY.)

EH X Description
No. Part No. R P 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
10 120150087-0001 |1 Sk 25 1 #4 GASKET, CYLINDER / / / 1 1
11 380600117-0001 |Ef74Y 10*14 PIN, DOWEL, 10*14 2 2 2 2 2




Bi%h48 (Crankcase)

¥ AT . /. L #& (Reqd. QTY.)
No. Part No. T Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 110810143-0001 | fh%m4f 14 CRANK CASE 1 / / / /
110810149-0001 | fh4m4f 14 CRANK CASE / 1 / / /
2 110810032-0001 | fih%h4f 14 CRANK CASE / / 1 / /
110810031-0001 | &4 14 CRANK CASE / / / 1 /
110810122-0001 | fh%m4f 14 CRANK CASE / / / / 1
3 160200032-0001 | A #hHL Tk = SHIELD, TANK SIDE 1 1 1 1 1
4 380140013-0005 [/~ Sk 2 iiigife  M6*16 BOLT,FLANGE M6*16 2 2 2 2 2
5 380850006-0001 [ %k w42k 6*85 BOLT,STUD 6*85 2 2 2 2 2
6 380850002-0001 [k 7 W8 6*78.5 BOLT,STUD 6*78.5 1 1 1 1 1
7 380650335-0001 |[yhi# 25*38*7 OIL SEAL 25*38*7 1 1 1 1 1
8 140250006-0001 | F I REED VALVE 1 1 1 1 1
9 380140011-0004 |/< ki 2 g4 M6*10 BOLT,FLANGE M6*10 1 1 1 1 1
10 380140441-0001 |/Sff KV 22 IRFS M6*14 BOLT,FLANGE M6*14 3 3 3 3 3




Bi%h48 (Crankcase)

¥ AT = /. L #&E (Reqd. QTY.)
No. Part No. T Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
11 110840010-0001 |1 A 25 i CAP,BREATHER CHAMBER 1 1 / / /
12 110840011-0001 [ I A 25 i CAP,BREATHER CHAMBER / / 1 1 1
13 110850010-0001 | I 4 2 ) 44 PACKING, BREATHER CHAMBER 1 1 / / /
14 110850011-0001 | I Mf Al 2 s PACKING, BREATHER CHAMBER / / 1 1 1
15 381140388-0001 ||} e i 3 SPRING, IDLE CONTROLLER 1 1 1 1 1
16 293030005-0001 | & ENHLEIZ) 2% FLYWHEEL BRAKE 1 1 1 1 1
17 380140086-0002 |7\ fiSkik =R KE M6*22 BOLT,FLANGE M6*22 1 1 1 1 1
18 380740522-0001 [l <4 TUBE, BREATHER 1 1 / / /
380740565-0001 [l TUBE, BREATHER / / 1 1 /
380740574-0001 [l TUBE, BREATHER / / / / 1
19 171630010-0001 | ik SHAFT,GOVERNOR ARM 1 1 1 1 1




Bi%h48 (Crankcase)

N A . escription Kk (Reqd. QTY.)

No. Part No. 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
20 380450527-0001 |“F#pE 6*13*1 WASHER 6*13*1 1 1 1 1 1
21 380650338-0001 |3 6*11*4 OlIL SEAL 6*11*4 1 1 1 1 1
22 381350004-0001 |#4Je PIN,LOCK 1 1 1 1 1




Hi#483% (Crankcase cover)

¥ AT = /. L #&E (Reqd. QTY.)

No. Part No. T Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 110820038-0001 | {h#h4f o5 CASE COVER 1 1 / / /
2 110820026-0001 | {h#h4f o5 CASE COVER / / 1 1 /

110820019-0001 | fh#h4f o CASE COVER / / / / 1
3 380140024-0006 |/~ ki = Mg M6*28 BOLT,FLANGE M6*28 7 7 / / /

4 380140148-0005 |/~ ffiSkik =2 B2 M8*50 BOLT,FLANGE M8*50 / / 6 6 6
5 380650347-0001  |JHi$25*41.25%6 OIL SEAL 1 1 1 1 1
6 380600121-0001 [Ef7%4 8*10 PIN,DOWEL 8*10 2 2 2 2 2
7 380140077-0005  |/NfHSKVZ =2 HIRFS M6*20 BOLT,FLANGE M6*20 1 1 1 1 1
8 171750013-0001 |38 ki %6 s GOVERNOR COMP 1 1 1 1 1
9 171640003-0001 |33 ki %6 s A GOVERNOR ASSY 1 1 1 1 1
10 110830039-0001 | il 4 5 5 4 2 PACKING,CASE COVER 1 1 / / /
11 110830040-0001 | théhA4A o % df PACKING,CASE COVER / / 1 1 1
12 380600120-0001 |/ 8*14 PIN,DOWEL 8*14 2 2 2 2 2




Hi#483% (Crankcase cover)

¥ AT o /. L #& (Reqd. QTY.)

No. Part No. Rt Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
13 150570002-0001 | MLy [n] £k RUBBER,OIL DEFLECTOR 1 1 1 1 1
14 110260025-0001 |5 L igise DRAIN BOLT 1 1 1 1 1
15 380450514-0001 |*F-#fE 10*16*1.5 WASHER 10*16*1.5 1 1 1 1 1
16 110690016-0001 |l 4l & CAP ASSY 1 1 1 1 1
17 380140100-0003  [/NAfKvAL == B2 M6*35 BOLT,FLANGE M6*35 1 1 1 1 1




EEEM A (Crankshaft/Piston/connecting rod)

¥ AT . - e #& (Reqd. QTY.)

No. Part No. T Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F

1 130070098-0001 |y%E3f4] 4 RING SET 1 / / / /
130070085-0001 |75 FE3R4 & RING SET / 1 / / /
130070079-0001 |5 ZE3R40 5 RING SET / / 1 / /
130070142-0001 |[yH 23R40 & RING SET / / / 1 1

2 130030106-0001 |y%2& PISTON 1 / / / /
130030092-0001 |y%2& PISTON / 1 / / /
130030083-0001 |y%2& PISTON / / 1 / /
130030160-0001 |y%2& PISTON / / / 1 1

3 130060030-0001 |i% ZE4Y PIN.PISTON 1 1 / / /
130060031-0001 |V &4 PIN.PISTON / / 1 1 1

4 380560055-0001 |4 #2425 CLIP,PISTON PIN 1 1 / / /
380560056-0001 |4 #24% 4] CLIP,PISTON PIN / / 1 1 1




-5

1EEEM A (Crankshaft/Piston/connecting rod)

¥ TS . ” R ¥ (Reqd. QTY.)
No. Part No. it Description 1P61FA 1PB5FA 1P68FA 1P70FA 1P70F
5 130150051-0001 |3%EA4T ROD ASSY.,CONNECTING 1 1 / / /
130150052-0001 |3%EA4T ROD ASSY.,CONNECTING / / 1 1 /
130150042-0001 |3%EAT ROD ASSY.,CONNECTING / / / / 1
6 380630137-0002 |#fi7&k 6205 EDDP GROOVE BALL BEAEING 6205 1 1 1 1 1
7 130290107-0001 | #héhH4E (B) CRANKSHAFT COMP (B) 1 1 / / /
130290321-0001 |44 (B) CRANKSHAFT COMP (B) / / 1 1 /
130290336-0001 | 44 (B) CRANKSHAFT COMP (B) / / / / 1
8 380450518-0001 |V-#[& 25.4*34*1 WASHER 25.4*34*1 1 1 1 1 1




EeSHL# (Camshaft)

¥ AT = S #&E (Reqd. QTY.)

No. Part No. Rt Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 140450022-0001 |/ )P 2 ARM, VALVE ROCKER 2 2 2 2 2
2 140320001-0001 |1 JH4&0E RATATOR, VALVE / / 2 2 2
3 140380017-0001 |5/ J 5 3 RETAINER, VALVE SPRING / / 2 2 2

140380020-0001 |1 5 35 RETAINER, VALVE SPRING 2 2 / / /
4 140340022-0001 |"<|) Py 5 35 SPRING, VALVE 2 2 2 2 2
5 500550034-0001 |1 1&AM: VALVE ASSY. 1 1 / / /
500550029-0001 | 1E/F: VALVE ASSY. / / 1 1 1
6 140710003-0001 | HEAT BRA M 2H & PLATE ASSY 1 1 / / /
140710004-0001 | HEAT BRA b ZH & PLATE ASSY / / 1 1 1
7 140670013-0001 [H#EATZH A ROD, PUSH 2 2 / / /
140670014-0001 |#EAF4H & ROD, PUSH / / 2 2 2




B SHL# (Camshaft)

75 AT z Description ¥t (Reqd. QTY.)
No. Part No. 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
8 140690002-0001  |H#EAT: LIFTER 2 2 2 2 2
9 140020058-0001 | \"4eHh4H & CAMSHAFT ASSY. 1 1 / / /
10 140020048-0001 |/ %e5ha] & CAMSHAFT ASSY. / / 1 1 1
11 380450534-0001 [‘P# & 14.2*20*1 WASHER 14.2%20*1 1 1 2 2 2




Wi

g —
B8 (Starter)

¥ AT = ” A #&E (Reqd. QTY.)

No. Part No. T Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 193490062-0001 [Ttz STARTER SUBASSEMBIY 1 1 / 1 1
2 193490094-0001 |- sh4i1t STARTER SUBASSEMBIY 1 1 / / /

193490095-0001 | TF-#esh4i1t STARTER SUBASSEMBIY / / 1 1 1
3 193690002-0001 |5y s i = HOOD,FAN COVER 1 1 / / /
4 193690003-0001 |5y s i = HOOD,FAN COVER 1 1 1 1 1
5 160210022-0004 | Xt FE 4 Cover Comp.,Pan 1 1 / / /
6 380370066-0001 [/ ik =1 RE M6 NUT, FLANGE M6 3 3 3 3 3
7 380200008-0005 |-+ FHiifif Sk iR 4T SCREW , PAN M4*10 3 3 3 3 3
8 380310135-0001 |+ HlifE sk 1 Bug4T SCREW 1 1 1 1 1




=, ,"I?F’ |
Oy =\ _ | o
\"/GO)P A |
1l I__g“’-fj’f,/ {0 | j:; 0/ H:“ N
W\ — \. o
liT = Jo |
8 3 llu'l
| | 7 )
I':Il J '-ﬂ‘}q]
| gt
s :IIIL-.'-':::F; = ]Tf_J
4
Aryh3& (Carburetor)
¥ AT e /. L #& (Reqd. QTY.)
No. Part No. FHAEATR Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 170430057-0001 | 4h JHi 2% 25 45 24 PACKING, INSULATOR 1 1 / / /
170430056-0001 | fh i 2 %5 5 3 PACKING, INSULATOR / / 1 1 1
2 170440055-0001 |14 JHi 2% i Hh 3k INSULATIR, CARBURETOR 1 1 / / /
170440056-0001 | fh i 2 s PR INSULATIR, CARBURETOR / / 1 1 1
3 170430046-0001 |1k i 2 2 ) 54 PACKING, CARBURETOR 2 2 2 2 2
4 170450001-0001 |44 v 2% b Fhbi PACKING, CARBURETOR 1 1 1 1 1
5 380450539-0001 [P GASKET,OIL CUP BOLT 1 1 1 1 1
6 380140353-0001 |/~ Skik L g BOLT, FLANGE 1 1 1 1 1
7 172930001-0001 | yhAf e ig g DRAIN BOLT 1 1 1 1 1
8 380450577-0001  [F# WASHER 1 1 1 1 1
9 170250021-0002 |77 1= OIL CUP 1 1 1 1 1
10 380840455-0001  |# 3} GASKET,OIL CUP 1 1 1 1 1
11 170020454-0001  |fk =% CARBURETOR 1 / / / /




ALyhBE (Carburetor)

¥ AT - - e #& (Reqd. QTY.)

No. Part No. T Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F

11 170020451-0001  [{hydi#e CARBURETOR / 1 / / /
170020453-0001  |fhyhi#s CARBURETOR / / 1 / /
170020452-0001  |fhydi#s CARBURETOR / / / 1 /
170020433-0001  |fhydi#s CARBURETOR / / / / 1

12 170430067-0001 |1k i 2 2 ) 54 GASKET,AIR CLEANER 1 1 1 1 1




K A kB (Flywheel/Ignition Comp)

¥ AT = ” - #& (Reqd. QTY.)

No. Part No. R Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 |270920177-0001 R K 2R COIL ASSY.,IGNITION 1 1 1 1 1
2 |380140086-0002 INFSIE A IR N6*22 BOLT,FLANGE M6*22 1 1 1 1 1
3 |270020096-0001 T AL 1A FLYWHEEL COMP 1 1 1 1 1
4  |160180015-0001 -5 FAN, COOLING 1 1 1 1 1
5 |193590005-0001 [oEEEY PULLEY, STARTER 1 1 1 1 1
6 |380370051-0001 NS A SR NUT, SPECIAL 1 1 1 1 1




Z3yE3& (Air cleaner)

¥ AT . - e #&E (Reqd. QTY.)

No. Part No. R Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 180280014-0001 |“CUERSJHE ELBOW,COMP AIR CLEANER 1 1 / / /
2 180280004-0001 | =% & 2% A ELBOW,COMP AIR CLEANER / / 1 1 1
3 180130178-0001 |Z¥UE 28 I€Ls ELEMENT, AIR CLEANER 1 1 / / /
4 180120073-0001 |ZS oSy 28 ELEMENT / / 1 1 1
5 180130157-0001 | =5 yE 2SI L5 FILTER,OUTER 1 1 / / /
6 180130144-0001 |[ZFyE 2580 FILTER,OUTER / / 1 1 1
7 180070118-0001 |=yE#s eih COVER,AIR CLEANER 1 1 / / /
8 180070119-0001 |“yE#s ek COVER,AIR CLEANER / / 1 1 1
9 180020403-0001 |TUERS AIR CLEANER ASSY 1 1 / / /
10 180020335-0001 |Z¥yE2s AIR CLEANER ASSY / / 1 1 1
11 380140013-0005 |/Nfkik = IMEA  M6*16 BOLT,FLANGE M6*16 1 1 1 1 1
12 380370066-0001 [/NAVE = BAEE M6 NUT, FLANGE M6 2 2 2 2 2




P EH (Control)

¥ AT . /. L #&E (Reqd. QTY.)
No. Part No. T Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 171650004-0001 [FH XL JH7AT ROD, THROTTLE 1 1 / / /
2 171650005-0001 [FH XL JF7AT ROD, THROTTLE / / 1 1 /
171650002-0001 | FH A TH7AT ROD, THROTTLE / / / / 1
3 171610003-0001 | i1 )52 4 B SPRING, THROTTLE RETURN 1 1 / / /
171610015-0001 |5/ )& A7 i SPRING, THROTTLE RETURN / / 1 1 1
4 171590018-0001  |JHi} Iz AT ROD, GOVERNOR 1 1 / / /
171590015-0001 || I 4T ROD, GOVERNOR / / 1 1 /
171590007-0001 |31} 74T ROD, GOVERNOR / / / / 1
5 171680038-0001 [y J#EFdl & LIFTER , VALVE 1 1 1 1 1
6 171600018-0001 |3 51 5 SPRING, GOVERNOR 1 1 / / /
171600033-0001 |/ 5 3 SPRING, GOVERNOR / / 1 1 1
7 380140067-0003 |/~ Sk X HINEAE ME*12 BOLT,FLANGE M6*12 2 2 2 2 2
8 380250002-0001 |7 3k F-uity 'S5 r MR T BOLT,GOVERNOR ARM 1 1 1 1 1
9 171620015-0001 | i1 % 4 ARM, GOVERNOR 1 1 / / /
10 171620016-0001 | ifiid % 42 ARM, GOVERNOR / / 1 1 1
11 380370048-0001 | Nk = HIMEBE M6 NUT, FLANGE M6 1 1 1 1 1




WHAES (Muffler)

¥ AT . /. L #&E (Reqd. QTY.)

No. Part No. T Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 380370048-0001 |/NFAvEZIHIMEBE M6 NUT, FLANGE M6 2 2 2 2 2
2 180960034-0001 |71 = ayd = PROTECTOR COVER,MUFFLER 1 1 / / /
3 180960026-0001 |4 75 254 i PROTECTOR COVER,MUFFLER 1 1 1 1 1
4 180570990-0001 |31 7 2% MUFFLER ASSY. 1 1 / / /

5 180570824-0001 |4 75 2% MUFFLER ASSY. 1 1 1 1 1

6 180660047-0001 | Vi 75 i 2 Ff H GASKET ,MUFFLER 1 1 / / /
7 180660034-0001 |7 /7 o 25 i #1 GASKET ,MUFFLER 1 1 1 1 1




W48 (Fuel tank)

¥ AT . /. L #&E (Reqd. QTY.)
No. Part No. Rt Description 1P61FA 1P65FA 1P68FA 1P70FA 1P70F
1 170870094-0001 |34 CAP_COMP.,FUEL FILLER 1 1 1 1 1
2 380140013-0005 |/NfSkiE 2 THIRFE  M6*16 BOLT,FLANGE M6*16 1 1 1 1 1
3 380450444-0002 |7-# 6*25*2 WASHER 6*25*2 1 1 1 1 1
4 170500539-0001 |34 TANK COMP.,FUEL 1 1 1 1 1
5 170500687-0001 |4 TANK COMP. ,FUEL 1 1 1 1 1
6 380850003-0001 | X3k 7 ##I2F 6*60 BOLT,STUD 6*60 1 1 1 1 1
7 380140013-0005 |/NfSkik 2 THIRFE  M6*16 BOLT,FLANGE M6*16 1 1 1 1 1
8 170650010-0001 |JHi%H 72 42 HOLDER, FUEL TANK 1 1 1 1 1
9 380930025-0001 |&fiskFE LOCATION CABLE CLIP 1 1 1 1 1
10 380750202-0001 |34 5.5*9.5*295 TUBE,FUEL 5.5*9.5*295 1 1 1 1 1
11 380950190-0001 | PIPE CLIP 2 2 2 2 2
12 380140067-0003 |/ ffiSKiE 22 [ IRFE M6*12 BOLT,FLANGE M6*12 1 1 1 1 1
13 [170010017-0001  [BRyhEis 2% STRAINER, FUEL 1 1 1 1 1
14  [380370048-0001 [Ny =R LE M6 NUT, FLANGE M6 1 1 1 1 1




EsLONCINEs

[EZBERANNRBERAF
Loncin motor co., Ltd.

M. ERTWARBEX A AT EX LR KIEIS
Add:No.99Hualong Road,Jiulongpo District,Chongqging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA





